
393
To order parts call 478.825.0330 x136



Models: H4RE
AUXILIARY
WEBASTO 230
HEATER BREAKDOWN

Service Parts Catalog

Key PartNumber Qty Description Comment

370 Heaters
Page Set CW0004565

1 0069239 HEATER,COOLANT,80K,WEBASTO THERMO 230

2 0069241 FILTER,BASE,WEBASTO THERMO 230

3 0069242 FILTER,ASSY,WEBASTO THERMO 230,900001

4 ELBOW 90 DEG, RUBBER 1.5 ID

5 0071355 PUMP,COOLANT,W/BRKT,26GPM,24V,HYD HEAT

6 PUMP MOUNTING BASE

7 HOSE CONNECTOR

8 BRACKET, MTG, FUEL FILTER

170
To order, contact your Blue Bird Authorized Dealer

PageSet Number394
To order parts call 478.825.0330 x136



395
To order parts call 478.825.0330 x136



Models: H4RE
AUXILIARY
WEBASTO 230
HEATER INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

370 Heaters
Page Set CW0004564

171
To order, contact your Blue Bird Authorized Dealer

PageSet Number396
To order parts call 478.825.0330 x136



Models: H4RE
AUXILIARY
WEBASTO 230
HEATER INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

370 Heaters
Page Set CW0004564

2 0069241 FILTER,BASE,WEBASTO THERMO 230

3 0069242 FILTER,ASSY,WEBASTO THERMO 230,900001

4 0072240 BASE,MTG,WEBASTO HEATER,45H4RE

5 0997759 4 CAPSCREW,HX HD,M8-1.25X25,CL10.9,

6 2001048 4 WASHER,FLAT,11/32 X 11/16 X 1/16,YEL 

7 2008274 2 ELBOW,STREET,90 DEG,1/2MPT X 

8 0060431 2 FITTING,CONNECTOR,MALE,37 DEG,C5205X4X8

9 0060430 3 FITTING,SWIVEL,FM,45FL,1/4HX1/4T,10004B

10 0076238 BRACKET,MTG,FUEL FILTER,WEBASTO,45H4RE

11 0076286 SLEEVE,PIPE,WEBASTO EXHAUST,45H4RE

12 0076291 SCHEMATIC,WRG,B1 MODULE, M450

13 0076285 SCREEN,BARRIER,EXHAUST PIPE,

14 0076239 SHIELD,FILTER,WEBASTO FUEL,45H4RE

15 0065587 FITTING,SWIVEL,FEM,45FL,1/4H X #6 JIC

16 0059678 INSULATION,SSFW 2A2 1/2"" 

17 0073051 PANEL,CLOSEOUT,WEBASTO,REAR,45H4RE

18 0068977 CLAMP,MUFFLER,3 INCH,HEAVY DUTY

19 1143684 SCREW,1/4-14 X 1,AB,PH1,PAN HD,BLK ZN,SST

20 0527275 11 SCREW,10-16 X 3/8,AB,PH1,PAN,YEL ZINC

21 1092337 2 CAPSCREW,HEX HD,1/4-20 X 2,GR 5,YEL ZN 

22 1039262 2 NUT,HEX HD,1/4-20,LOCK,ZINC

23 2177301 2 WASHER,LOCK,HELICAL SPRING,1/4,ZN3

171
To order, contact your Blue Bird Authorized Dealer

PageSet Number 397
To order parts call 478.825.0330 x136



Models: H4RE
WIPERS & MOTOR

Service Parts Catalog

Key PartNumber Qty Description Comment

400 Windshield Wipers
Page Set CW0005090

NI 0029935 WIPER MOTOR,62 DEG,ROAD SIDE,Q4,B4,W4

0029936 WIPER MOTOR,62 DEG,CURB SIDE,Q4,B4.W4

NI 0020872 PLATE,BACKING,WIPER MOTOR

NI 1290493 PIVOT,PARLGM,ELECTRIC,23948-90,BLACK

NI 0029997 SCREW,MACH,1/4-28X1,PH1,PAN HD,BLK ZN

NI 1983600 ARM ASSY,WIPER,PANTOGRAPH,31",BK

NI 1974070 BLADE,WINDSHIELD WIPER,26.00

172
To order, contact your Blue Bird Authorized Dealer

PageSet Number398
To order parts call 478.825.0330 x136



399
To order parts call 478.825.0330 x136



Models: M4RE, H4RE
HEADLAMP AND LIGHTS
HIGH AND LOW BEAM
90MM

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005827

173
To order, contact your Blue Bird Authorized Dealer

PageSet Number400
To order parts call 478.825.0330 x136



Models: M4RE, H4RE
HEADLAMP AND LIGHTS
HIGH AND LOW BEAM
90MM

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005827

1 0107709 LIGHT, LOW BEAM, XENON, 90MM

2 0107784  LIGHT, BULB, 12V, 35 WATT, XENON

3 0052438 BULB,REPLACEMENT,HEADLAMP DE 

4 0051963 HEADLAMP,HIGH BEAM,DE MODULE,90MM

173
To order, contact your Blue Bird Authorized Dealer

PageSet Number 401
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
HEADLIGHTS

With: 2001 LX
BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005821

174
To order, contact your Blue Bird Authorized Dealer

PageSet Number402
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
HEADLIGHTS

With: 2001 LX
BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005821

1 0023444 1 LIGHT BUCKET, HEADLAMP, RH, 2001 LX

2 0023445 1  LIGHT BUCKET, HEADLAMP, LH, 2001 LX

3 0023631 1 PLATE ASSY, MTG, HEADLAMP ASSY TO HINGE

4 2000073 1 SCREW,1/4-20 X 1,D,HEX HD,YEL ZN DICH

5 1467000 1 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

174
To order, contact your Blue Bird Authorized Dealer

PageSet Number 403
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
HEADLIGHTS

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005822

1 0024887 1  DIAGRAM ASSY, TURN/PARK LAMP ASSEMBLY,

2 0026254 4 NUT,HEX,1/4-20,STAINLESS STEEL

175
To order, contact your Blue Bird Authorized Dealer

PageSet Number404
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
HEADLIGHTS

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005822

3 0026255 4 LOCKWASHER, 1/4", EXT. TOOTH, STAINLESS 

4 2003200 1 GROMMET,RUBBER,1 IN. ID

5 0025255 1  HARNESS, WIRE, TURN/PRK LGT-CHASSIS, 

6 0026125 4 SCREW,MACH,PHD,PH,1/4-20X3/4 L,SS

175
To order, contact your Blue Bird Authorized Dealer

PageSet Number 405
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
HEADLIGHTS

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005823

1 0026916 1 HEADLAMP ASSY, HI BEAM, 2001 LX

2 3825445 8 SCREW, MACH, PH, TH, 1/4-20 X 3/4, 304 SS

3 0026610 1 HEADLAMP ASSY, LO BEAM, 2001 LX

176
To order, contact your Blue Bird Authorized Dealer

PageSet Number406
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
HEADLIGHTS

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005823

4 0026126 8 WASHER, FLAT, 1/4, 11/16 DIA, SS

5 3823606 8 NUT, LOCK, HEX, 1/4-20, 304 SS, WASHER 

6 0027140 HEADLAMP ASSY, LH, 2001 LX

176
To order, contact your Blue Bird Authorized Dealer

PageSet Number 407
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
HEADLIGHTS

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005824

1 0027250 1  PLATE, TAPPED, BRKT, HEADLAMP ASSY

2 0023630 1 ANGLE, FASTENER, HEADLAMP ASSY

3 1409788 2 SCREW, 1/4-20 X 3/4, D, HEX HD, YEL ZN DICH

177
To order, contact your Blue Bird Authorized Dealer

PageSet Number408
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
HEADLIGHTS

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005825

1 1315118 10 WELLNUT Q-1032,.377 X 5/8

2 0006046 1 TRIM, VINYL, BLACK, SIDE BULB SEAL

3 0023441 1  LENS, HEADLAMP, LH, 2001 LX

4 0023443 1 LENS, HEADLAMP, RH, 2001 LX

5 0091507 10 SCREW,MACHINE,10-32X3/4,PANHD,SS,BLK 

6 0028293 1 SEAL, RUBBER, HEADLAMP, RUBATEX, 62"L, 

178
To order, contact your Blue Bird Authorized Dealer

PageSet Number 409
To order parts call 478.825.0330 x136



Models: M4RE, H4RE
HEADLIGHTS AND TURN LIGHTS
WITH BRACKETS

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005826

1 0107709 2 LIGHT, LOW BEAM, XENON, 90MM

2 0051963 2 HEADLAMP,HIGH BEAM,DE MODULE,90MM

3 0115996 4 BRACKET,MNT,SUB HEADLIGHT LOW AND HIGH

179
To order, contact your Blue Bird Authorized Dealer

PageSet Number410
To order parts call 478.825.0330 x136



Models: M4RE, H4RE
HEADLIGHTS AND TURN LIGHTS
WITH BRACKETS

BSN: From BSN 1/30/02 H4RE, 2/24/03 M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

420 Lights & Lens
Page Set CW0005826

4 0023625 4 LIGHT, FRT TURN/PARK, GROTE#52893, 2001 

5 0115998 2  BRACKET, MNT, SUB TURN LAMP

6 0115999 2 ANGLE, MNT, SUB, TURN LAMP, WITH 

7 0115995 1 BRACKET, MNT, MAIN HEADLAMP AND TURN, LH

7 0115997 1 BRACKET, MNT, MAIN HEADLAMP AND TURN, 

8 0072538 16 INSERT, THREAD, BLIND, 10-32, 130, STEEL

9 0091507 16 SCREW,MACHINE,10-32X3/4,PANHD,SS,BLK 

10 0115938 1  PANEL, FRONT, HEAD LAMP, LH M4RE

10 0115947 1  PANEL, FRONT, HEAD LAMP, RH M4RE

11 0864579 8 SCREW,10-16 X 3/4,AB,PH1,PAN HD,SST 

179
To order, contact your Blue Bird Authorized Dealer

PageSet Number 411
To order parts call 478.825.0330 x136



Models: H4RE
FIRE EXTINGUISHER & TRIANGULAR WARNING KIT

Service Parts Catalog

Key PartNumber Qty Description Comment

440 Emergency Equipment
Page Set CW0005243

1 0845040 EXTINGUISHER,FIRE,1A 10BC,2.5#

2 1748326 WARNING KIT,TRIANGULAR,W/O BRACKET

3 1748318 BRACKET,TRIANGLE WARNING DEVICE,JAMES 

NI 0033267 9 RIVET,BLIND,STEEL,3/16DIA,W/ST M,.626-.750

NI 3747045 2 SCREW,SM,PH,PN/HD,1/4 X 3/4,TYPE A,18-8 SS

NI 1217686 NUT,NYLON,SQUARE,395014 DORMAN 

NI 0049926 MAT,FLOOR,LUGGAGE BAY,46 X 88.5,H4RE

NI 0049927 MAT,FLOOR,LUGGAGE BAY,36 X 46,H4RE

180
To order, contact your Blue Bird Authorized Dealer

PageSet Number412
To order parts call 478.825.0330 x136



413
To order parts call 478.825.0330 x136



Models: H4RE
BATTERY
DOOR

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005272

1 0043906 GRILLE ASSY,HYDRAULIC OIL COOLER,H4RE

2 3788049 4 RIVET,BLIND,ALUM,3/16 DIA,W/ALUM M,251

181
To order, contact your Blue Bird Authorized Dealer

PageSet Number414
To order parts call 478.825.0330 x136



Models: H4RE
BATTERY
DOOR

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005272

3 0034929 HANDLE ASSY,LOCK,L/CMPT DR, H4RE

4 3903200 BUMPER,RECESSED,0.50 DIA X 0.44 TALL,

5 2217578 RIVET,BLIND,ALUM,1/8 DIA,W/ST M,251-312

6 3891116 PLATE,MTG,LOCK ROD,COMPARTMENT DOOR,89

7 0044151 STRIKER,LOCK,COMPARTMENT DOOR, H4RE

8 2000776 2 SCREW,MACH, 10-32 X 3/4,PH1,RD HD,

9 2001162 2 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

10 2001287 2 NUT,HEX HD,10-32,YEL ZN DICH

11 0045198 HINGE,STNLS,.120 PIN,47.75, H4RE

12 0542019 7 RIVET,LONG CHERRY,7355-100-6-8

13 0045507 SUPPORT,HINGED L/CMPT DOOR, H4RE

14 2000750 9 SCREW,MACH,10-24 X 1/2,PH1,RD HD,YEL 

15 2145340 9 WASHER,LOCK,INTN,NO 10

16 2001279 9 NUT,HEX HD,10-24,YEL ZN DICH"

17 PANEL ASSY, DOOR

17 0039492 PANEL ASSY,DOOR,OIL COOLER, H4RE

17 0039491 PANEL ASSY,DOOR,BATTERY CMPT, H4RE

18 0034941 ANGLE ASSY,ATCH,L/CMPT DR LINKAGE,FRT, 

19 0034942 ANGLE ASSY,ATCH,L/CMPT DR LINKAGE,RR, 

20 3840808 8 NUT,LOCK,HEX,1/4-20,ZN3,CENTER LOCK

21 0028223 BRACKET,L/CMPT DR,HANDLE

22 1943695 3 SCREW,10-16X3/4,AB,PH1,PAN HD,BLK ZN

23 0034932 2 ROD ASSY,L/CMPT DOOR LATCH, H4RE

181
To order, contact your Blue Bird Authorized Dealer

PageSet Number 415
To order parts call 478.825.0330 x136



Models: H4RE
BATTERY
DOOR

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005272

24 0034940 2 BAR,CONN,L/CMPT DR LATCH, H4RE

25 3900172 4 BUSHING,NYLON,GUIDE,LOCK ROD,CMPT DR,89

26 3900164 4 FASTENER,PUSH-ON TYPE,TINNERMAN,C6307

27 0034935 2 ROD ASSY,L/CMPT DOOR LATCH,LWR, H4RE

28 0046336 2 RING,RETAINING,E TYPE,.50 SHAFT DIA

29 3891264 4 BUSHING,NYLON,LOCK,COMPARTMENT 

30 3940145 4 SCREW,SHLDR,HEX SOC,5/16 X 3/4 W/ 1/4-20,,

31 0020895 EXTRUSION,LOCK,CMPT DR CATCH,LH

32 0020894 EXTRUSION,LOCK,CMPT DR CATCH,RH

33 0021554 AR SPACER,LUGGAGE DOOR CATCH"

34 1674225 8 CAPSCREW,HEX FLG,1/4-20X1.25,GRD5,BLACK

35 1467000 8 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

36 2194447 8 NUT,HEX HD,1/4-20,PRVLG TORQUE,YEL ZN 

37 0012674 2 SPRING,GAS,AVM SE1500M,80LB

38 1316686 4 STUD,GAS SPRING,A90007 FOR FB22-160

39 1316694 4 CLIP,GAS SPRING,A9036 FOR FB22-160

40 FRAME ASSY, BATT/OIL DOOR

40 0045303 FRAME ASSY,BATT/OIL DOOR,LH, H4RE

40 0045302 FRAME ASSY, BATT/OIL DOOR,RH, H4RE

41 0045300 2 CATCH,LOCKING,BATT/OIL DOOR FRAME, H4RE

42 1703057 2 BUMPER,RUBBER,ADJUSTABLE,5/16-18X1 3/4 

43 2001410 8 NUT,HEX HD,5/16-18,YEL ZN DICH"

44 0045867 TUBE ASSY,BRACE,BATT/OIL DOOR, H4RE

181
To order, contact your Blue Bird Authorized Dealer

PageSet Number416
To order parts call 478.825.0330 x136



Models: H4RE
BATTERY
DOOR

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005272

45 0045657 BRACKET,MOUNTING,GAS SPRING,FRT, H4RE

46 0045658 BRACKET,MOUNTING,GAS SPRING,RR, H4RE

47 2000073 12 SCREW,1/4-20 X 1,D,HEX HD,YEL ZN DICH

48 2000057 2 CAPSCREW, HEX HD, 1/4-20 X 1, GR 5,Y EL ZN

49 2001170 2 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

50 2001329 2 NUT,HEX HD,1/4-20,YELLOW DICHROMATE"

51 4105441 3 CAPSCREW,ALLEN,FL HD,3/8 X 1-3/4

52 0850776 3 WASHER,FLAT,17/32 X 1 1/16 X 3/32,

53 0826297 3 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

54 0989145 2 CAPSCREW,HEX HD,5/16-18, X, 1, ,GR5,

55 1078922 2 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

56 2001188 2 LOCK WASHER, SPLIT RING, 5/16, MED, YEL ZN

181
To order, contact your Blue Bird Authorized Dealer

PageSet Number 417
To order parts call 478.825.0330 x136



Models: H4RE
BATTERY
TRAY

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005271

1 0040804 TRAY,BATTERY,COACH,38FT,H4RE

2 0040805 BRACKET,MTG,BATTERY TRAY,FRT,37FT,H4RE

3 0040806 BRACKET,MTG,BATTERY TRAY,M/S,UPR,37FT,

4 0040808 BRACKET,MTG,BATTERY TRAY,REAR,37FT,H4RE

5 0038398 2 BOLT,BATTERY TIE DOWN,10.75

182
To order, contact your Blue Bird Authorized Dealer

PageSet Number418
To order parts call 478.825.0330 x136



Models: H4RE
BATTERY
TRAY

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005271

6 0419804 10 CAPSCREW, HEX HD, 1/2-13 X 1, GR8, YEL ZN

7 1442086 4 NUT,CAGE,1/2-13,C30683-1213

8 2256162 2 NUT,WING,5/16-18,TYPE A,ZN3

9 0027095 BRACKET,STOP,BATTERY, 2001 LXI

10 0027195 BRACKET,TIE-DOWN,BATTERIES,COACH, 2001 

11 0850800 6 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

12 2255461 12 WASHER,FLAT,TYPE A,NARROW,1/2,ZN3

13 4509402 3 BATTERY,4D GEL CELL,MAINTENACE FREE,

14 2229094 10 WASHER,LOCK,HELICAL SPRING,1/2,ZN3

15 3840881 2 WASHER, FLAT, TYPE A, NARROW, 5/16, ZN3

16 3840915 2 WASHER,LOCK,HELICAL SPRING,5/16,ZN3

17 4558102 7 RIVET,CHERRY,1/4 X .790 MANDREL

182
To order, contact your Blue Bird Authorized Dealer

PageSet Number 419
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR DOOR INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005274

183
To order, contact your Blue Bird Authorized Dealer

PageSet Number420
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR DOOR INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005274

1 0039171 DOOR ASSY,GENERATOR ACCESS,H4RE"

2 0023775 NAMEPLATE,WL,FRT,W/LOGO,CHR/BLK,2001 

3 0043379 BRACKET,MTG,DOOR ASSY,GEN,LWR,RH,H4RE

4 0043380 BRACKET,MTG,DOOR ASSY,GEN,LWR,LH,H4RE

5 0049300 BRACE,MTG,DOOR,GENERATOR,UPR,RH,H4RE

6 0049301 BRACE,MTG,DOOR,GENERATOR,UPR,LH,H4RE

7 0043381 BRACKET,MTG,DOOR ASSY,GEN,UPR,H4RE

8 0025734 6 NUT,CAGE,3/8-16,C30683-3816

9 2260834 14 CAPSCREW,HEX,3/8-16 X 1,GR 5,ZN3

10 3840923 10 WASHER,LOCK,HELICAL SPRING,3/8,ZN3

11 3748688 14 WASHER,FLAT,TYPE B,REGULAR,3/8,304 SS

12 2021129 4 NUT,HEX HD,3/8-16,ELASTIC STOP,YEL ZN 

183
To order, contact your Blue Bird Authorized Dealer

PageSet Number 421
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
48 INCH RH

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005341

1 0094495 DOOR,ASSY,BAY,L/CMPT,48IN DR, 45H4RE

2 0076324 PANEL,INSL,POLYFIBER,48IN DR,BTM, 45H4RE

184
To order, contact your Blue Bird Authorized Dealer

PageSet Number422
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
48 INCH RH

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005341

3 0094392 PANEL,INSL,POLYFIBER,48IN DR,TOP, 45H4RE

4 0094393 PANEL,INSL,POLYFIBER,48IN DR,MID FWD, 

5 0094394 PANEL,INSL,POLYFIBER,48IN DR,MID, 45H4RE

6 0076319 SEAL,DOOR,L/CMPT,48IN DR, 45H4RE

7 0094438 PANEL,DOOR,INNER,BAY,L/CMPT,48IN, 45H4RE

8 0076339 BRACKET,MTG,DOOR LATCH,RH, 45H4RE

9 LATCH, ROTARY:AUSTIN HARDWARE 1165616 

10 0076340 BRACKET,MTG,DOOR LATCH,LH, 45H4RE

12 LATCH, ROTARY:AUSITN HARDWARE 1165616 

13 CAPSCREW, HEX HD, 5/1618 X 3/4, SST

14 LOCKWASHER, EXTERNAL TOOTH, 5/16

15 CAPSCREW, HEX HD, 1/420 X 3/4, SST

16 LOCKWASHER, EXTERNAL TOOTH, 1/4

17 SCREW, TEKS/3, PH, PAN HD, 1024 X 3/4, SST

184
To order, contact your Blue Bird Authorized Dealer

PageSet Number 423
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
DOOR PANTOGRAPH INSTALLATION 1

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005343

185
To order, contact your Blue Bird Authorized Dealer

PageSet Number424
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
DOOR PANTOGRAPH INSTALLATION 1

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005343

01 0094389 DOOR,ASSY,BAY,L/CMPT,48IN,MAIN, 45H4RE

02 0094692 BRACKET,CONTROL,ARM,SHELL,PANTOGRAPH 

03 0094693 BRACKET,CONTROL,ARM,PANTOGRAPH DOOR, 

04 0094694 BRACKET,HINGE,ARM,SHELL,PANTOGRAPH 

07 0094697 BRACKET,MOUNT,GAS SPRING,SHELL,PANTO 

09 0098342 BRACKET,HINGE,ARM,WELDMENT,PANTOGRAPH

10 0094700 ARM,HINGE,CONTROL,PANOTGRAPH DOOR, 

11 0094760 BRACKET,MOUNT,CONTROL ARM UPPER DOOR 

12 0076341 STRIKER,LATCH,L/CMPT DR,45H4RE

13 0094790 SPRING,GAS,COMP ENDS,250MM STRK,800 

14 0094702 CAPSCREW,SOCKET HD,HEX,SHLDR .5X.5,

16 0094704 BEARING,FLANGE,PLASTIC,IGUS LFI-0809

17 0094705 BEARING,PLASTIC,THRUST,IGUS LT-0814

18 0094714 CATCH,TENSION,LAMP BCTS-70,PUSH 12.5,

19 1576172 SCREW,HEX,WASH,5/16X3/4,TYPE F,YEL ZN 

20 1610443 CAPSCREW,HEX FLG,5/16-18X .75,GR5,TYP F,

22 1610443 CAPSCREW,HEX FLG,5/16-18X .75,GR5,TYP F,

23 3825445 SCREW, MACH, PH, TH, 1/4-20 X 3/4, 304 SS

24 0019129 SCREW,MACH,8-32X3/4,PH,PAN HD,YELZNDICH

25 3758810 STUD,BALL,O/H CABINET 10MM,WL

26 0071102 NUT,HEX HD,3/8-16,SER WASHER,SST

27 0829390 NUT, HEX HD, 5/16-18, SER WASHER, YEL ZN 

28 2001253 NUT,HEX HD,8-32,YELLOW DICHROMATE

185
To order, contact your Blue Bird Authorized Dealer

PageSet Number 425
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
DOOR PANTOGRAPH INSTALLATION 1

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005343

30 2001121 WASHER,  FLAT, 5/16 X 3/4, X 5/64, YEL ZN 

33 0076483 CAPSCREW,SOCKET HD,5/16-18X1 1/4,FLG BUT

34 3733292 ADHESIVE,LOCTITE 277,50ML-27731

44 0080058 FILM,VIBRATION,DAMPENING,POLYMERIC 

185
To order, contact your Blue Bird Authorized Dealer

PageSet Number426
To order parts call 478.825.0330 x136



427
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
HINGED

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005336

1 0039489 PANEL ASSY,DOOR,L/CMPT,RH REAR, H4RE

2 0039490 PANEL ASSY,DOOR,L/CMPT,CENTER,LH/RH, 

186
To order, contact your Blue Bird Authorized Dealer

PageSet Number428
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
HINGED

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005336

4 0034929 HANDLE ASSY,LOCK,L/CMPT DR, H4RE

5 0034932 2 ROD ASSY,L/CMPT DOOR LATCH, H4RE

6 2204170 4 SCREW,SM,PH,PN/HD,8-32 X 3/8,TYPE T,ZN3

7 3900172 4 BUSHING,NYLON,GUIDE,LOCK ROD,CMPT DR,89

8 3900164 4 FASTENER,PUSH-ON TYPE,TINNERMAN,C6307

9 3903200 BUMPER,RECESSED,0.50 DIA X 0.44 TALL,

10 2217578 RIVET,BLIND,ALUM,1/8 DIA,W/ST M,251-312

11 3891116 PLATE,MTG,LOCK ROD,COMPARTMENT DOOR,89

12 0044151 STRIKER,LOCK,COMPARTMENT DOOR, H4RE

13 2000776 2 SCREW,MACH, 10-32 X 3/4,PH1,RD HD,

14 2001162 2 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

15 2001287 2 NUT,HEX HD,10-32,YEL ZN DICH

16 3840808 4 NUT,LOCK,HEX,1/4-20,ZN3,CENTER LOCK

17 3891264 4 BUSHING,NYLON,LOCK,COMPARTMENT 

18 3940145 4 SCREW,SHLDR,HEX SOC,5/16 X 3/4 W/ 1/4-20,,

19 0034941 ANGLE ASSY,ATCH,L/CMPT DR LINKAGE,FRT, 

20 0034942 ANGLE ASSY,ATCH,L/CMPT DR LINKAGE,RR, 

21 0034940 2 BAR,CONN,L/CMPT DR LATCH, H4RE

22 0020894 2 EXTRUSION,LOCK,CMPT DR CATCH,RH

23 0020895 2 EXTRUSION,LOCK,CMPT DR CATCH,LH

24 0034935 2 ROD ASSY,L/CMPT DOOR LATCH,LWR, H4RE

25 1316686 3 STUD,GAS SPRING,A90007 FOR FB22-160

186
To order, contact your Blue Bird Authorized Dealer

PageSet Number 429
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
HINGED

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005336

26 1316694 3 CLIP,GAS SPRING,A9036 FOR FB22-160

27 0028223 BRACKET,L/CMPT DR,HANDLE

28 1943695 3 SCREW,10-16X3/4,AB,PH1,PAN HD,BLK ZN

29 0001713 AR SEAL,RUBBER PUSH ON,75001611

30 0046336 2 RING,RETAINING,E TYPE,.50 SHAFT DIA

31 0005364 AR SEALANT,SIKAFLEX,221 BLACK,INDUSTRIAL 

32 0045198 HINGE,STNLS,.120 PIN,47.75, H4RE

33 0044654 2 BRACKET,MOUNTING,GAS SPRING,L/CMPT, 

34 0012674 SPRING,GAS,AVM SE1500M,80LB

35 0046634 SPRING,GAS/AIR,HINGED L/CMPT DOOR,H4RE

36 0045507 SUPPORT,HINGED L/CMPT DOOR, H4RE

37 0021554 AR SPACER,LUGGAGE DOOR CATCH"

38 1674225 8 CAPSCREW,HEX FLG,1/4-20X1.25,GRD5,BLACK

39 1467000 8 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

40 2194447 8 NUT,HEX HD,1/4-20,PRVLG TORQUE,YEL ZN 

41 2000073 4 SCREW,1/4-20 X 1,D,HEX HD,YEL ZN DICH

42 0542019 6 RIVET,LONG CHERRY,7355-100-6-8

43 2000750 9 SCREW,MACH,10-24 X 1/2,PH1,RD HD,YEL 

44 2145340 9 WASHER,LOCK,INTN,NO 10

45 2001279 9 NUT,HEX HD,10-24,YEL ZN DICH"

46 3840808 8 NUT,LOCK,HEX,1/4-20,ZN3,CENTER LOCK

48 0050368 SPACER,1.5 X 1.5 ALUM, H4RE

49 0002780 CAPSCREW,HEX FLG,5/16-18X2.50,GRD5,

186
To order, contact your Blue Bird Authorized Dealer

PageSet Number430
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
HINGED

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005336

50 1799287 NUT,HEX HD,5/16-18,LOCKING,NYLON INSERT,

186
To order, contact your Blue Bird Authorized Dealer

PageSet Number 431
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
INSTALLATION, 48 INCH RH

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005342

01 0094495 DOOR,ASSY,BAY,L/CMPT,48IN DR, 45H4RE

02 0094298 PANEL,DOOR,OUTER,BAY,L/CMPT,48IN, 45H4RE

03 0094384 FRAME,ASSY,DOOR,BAY,L/CMPT,48IN, 45H4RE

187
To order, contact your Blue Bird Authorized Dealer

PageSet Number432
To order parts call 478.825.0330 x136



433
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
LH FRONT

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005335

1 0045295 PANEL ASSY,DOOR,L/CMPT,LH FRT

2 0042306 LINKAGE ASSY,DRV L/CMPT,UPPERLINK, H4RE

3 0034929 HANDLE ASSY,LOCK,L/CMPT DR, H4RE

4 0028225 2 ROD ASSY,L/CMPT LH FRT DOOR LATCH, H4RE

5 2204170 4 SCREW,SM,PH,PN/HD,8-32 X 3/8,TYPE T,ZN3

6 3900172 4 BUSHING,NYLON,GUIDE,LOCK ROD,CMPT DR,89

7 3900164 4 FASTENER,PUSH-ON TYPE,TINNERMAN,C6307

188
To order, contact your Blue Bird Authorized Dealer

PageSet Number434
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
LH FRONT

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005335

8 3903200 BUMPER,RECESSED,0.50 DIA X 0.44 TALL,

9 2217578 RIVET,BLIND,ALUM,1/8 DIA,W/ST M,251-312

10 3891116 PLATE,MTG,LOCK ROD,COMPARTMENT DOOR,89

11 0044151 STRIKER,LOCK,COMPARTMENT DOOR, H4RE

12 2000776 2 SCREW,MACH, 10-32 X 3/4,PH1,RD HD,

13 2001162 2 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

14 2001287 2 NUT,HEX HD,10-32,YEL ZN DICH

15 1966514 4 BEARING,FLANGE,LUGG DOOR,UPR LNK,

16 1966506 2 BEARING,COMPOSITE,LUGG DOOR,UPR LNR,

17 1959147 2 COLLAR,SHAFT 1.25:IDX2""OD

18 1465954 4 NUT,HEX HD,5/16-18,LK,NYLON INSERT,YEL 

19 2106292 8 WASHER,5/16IN

20 2509560 4 BOLT,5/16X3/4,HEX,WASH HD,TY B,GR5,ZN 

21 3840808 NUT,LOCK,HEX,1/4-20,ZN3,CENTER LOCK

22 3891264 4 BUSHING,NYLON,LOCK,COMPARTMENT 

23 3940145 4 SCREW,SHLDR,HEX SOC,5/16 X 3/4 W/ 1/4-20,,

24 0034941 ANGLE ASSY,ATCH,L/CMPT DR LINKAGE,FRT, 

25 0034942 ANGLE ASSY,ATCH,L/CMPT DR LINKAGE,RR, 

26 0034940 2 BAR,CONN,L/CMPT DR LATCH, H4RE

27 0020894 2 EXTRUSION,LOCK,CMPT DR CATCH,RH

28 0020895 2 EXTRUSION,LOCK,CMPT DR CATCH,LH

29 1078922 4 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

30 2204402 4 NUT,HEX,3/8-24,ZN3

188
To order, contact your Blue Bird Authorized Dealer

PageSet Number 435
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
LH FRONT

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005335

31 4105441 2 CAPSCREW,ALLEN,FL HD,3/8 X 1-3/4

32 0850776 2 WASHER,FLAT,17/32 X 1 1/16 X 3/32,

33 0034938 4 SPACER,5/8 OD X 3/8 ID X .34

34 0826297 4 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

35 1966738 2 ROD END,MALE THREAD,PLAIN BALL END,3/8

36 0034935 2 ROD ASSY,L/CMPT DOOR LATCH,LWR, H4RE

37 1316686 4 STUD,GAS SPRING,A90007 FOR FB22-160

38 1316694 2 CLIP,GAS SPRING,A9036 FOR FB22-160

39 0028223 BRACKET,L/CMPT DR,HANDLE

40 1943695 3 SCREW,10-16X3/4,AB,PH1,PAN HD,BLK ZN

41 0001713 AR SEAL,RUBBER PUSH ON,75001611

42 0046336 2 RING,RETAINING,E TYPE,.50 SHAFT DIA

43 0001495 2 LINKAGE ASSY,LUGG DR,LWR LINK,B4/Q4/W4

44 2028330 2 CAPSCREW,HEX HD,3/8-24 X 1,GR5,YEL ZN 

45 1980861 2 SPRING,GAS,200LBF,LG11.81TO19.69,SMALL 

46 0005364 AR SEALANT,SIKAFLEX,221 BLACK,INDUSTRIAL 

47 3840808 8 NUT,LOCK,HEX,1/4-20,ZN3,CENTER LOCK

49 2000073 7 SCREW,1/4-20 X 1,D,HEX HD,YEL ZN DICH

50 0031874 BRACKET,MTG,DRVS,L/CMPT DOOR LINKAGE,

51 0031875 BRACKET,MTG,DRVS,L/CMPT DOOR LINKAGE,RR

188
To order, contact your Blue Bird Authorized Dealer

PageSet Number436
To order parts call 478.825.0330 x136



437
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
PANTOGRAPH

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005337

1 0039488 PANEL ASSY,DOOR,L/CMPT,RH/LH, H4RE

2 0039489 PANEL ASSY,DOOR,L/CMPT,RH REAR, H4RE

3 0039490 PANEL ASSY,DOOR,L/CMPT,CENTER,LH/RH, 

4 0027904 FRAME ASSEMBLY,MTG,L/CMPT DOORS

5 0034928 LINKAGE ASSY,L/CMPT DR,UPR LINK, H4RE

6 0034929 HANDLE ASSY,LOCK,L/CMPT DR, H4RE

7 0034932 2 ROD ASSY,L/CMPT DOOR LATCH, H4RE

8 2204170 4 SCREW,SM,PH,PN/HD,8-32 X 3/8,TYPE T,ZN3

9 3900172 4 BUSHING,NYLON,GUIDE,LOCK ROD,CMPT DR,89

189
To order, contact your Blue Bird Authorized Dealer

PageSet Number438
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
PANTOGRAPH

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005337

10 3900164 4 FASTENER,PUSH-ON TYPE,TINNERMAN,C6307

11 3903200 BUMPER,RECESSED,0.50 DIA X 0.44 TALL,

12 2217578 RIVET,BLIND,ALUM,1/8 DIA,W/ST M,251-312

13 3891116 PLATE,MTG,LOCK ROD,COMPARTMENT DOOR,89

14 0044151 STRIKER,LOCK,COMPARTMENT DOOR, H4RE

15 2000776 2 SCREW,MACH, 10-32 X 3/4,PH1,RD HD,

16 2001162 2 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

17 2001287 2 NUT,HEX HD,10-32,YEL ZN DICH

18 1966514 4 BEARING,FLANGE,LUGG DOOR,UPR LNK,

19 1966506 2 BEARING,COMPOSITE,LUGG DOOR,UPR LNR,

20 1959147 2 COLLAR,SHAFT 1.25:IDX2""OD

21 1465954 4 NUT,HEX HD,5/16-18,LK,NYLON INSERT,YEL 

22 2106292 8 WASHER,5/16IN

23 2509560 4 BOLT,5/16X3/4,HEX,WASH HD,TY B,GR5,ZN 

24 3840808 4 NUT,LOCK,HEX,1/4-20,ZN3,CENTER LOCK

25 3891264 4 BUSHING,NYLON,LOCK,COMPARTMENT 

26 3940145 4 SCREW,SHLDR,HEX SOC,5/16 X 3/4 W/ 1/4-20,,

27 0034941 ANGLE ASSY,ATCH,L/CMPT DR LINKAGE,FRT, 

28 0034942 ANGLE ASSY,ATCH,L/CMPT DR LINKAGE,RR, 

29 0034940 2 BAR,CONN,L/CMPT DR LATCH, H4RE

30 0020894 2 EXTRUSION,LOCK,CMPT DR CATCH,RH

31 0020895 2 EXTRUSION,LOCK,CMPT DR CATCH,LH

32 1078922 4 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

189
To order, contact your Blue Bird Authorized Dealer

PageSet Number 439
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
PANTOGRAPH

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005337

33 2204402 4 NUT,HEX,3/8-24,ZN3

34 4105441 2 CAPSCREW,ALLEN,FL HD,3/8 X 1-3/4

35 0850776 2 WASHER,FLAT,17/32 X 1 1/16 X 3/32,

36 0034938 4 SPACER,5/8 OD X 3/8 ID X .34

37 0826297 4 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

38 1966738 2 ROD END,MALE THREAD,PLAIN BALL END,3/8

39 0034935 2 ROD ASSY,L/CMPT DOOR LATCH,LWR, H4RE

40 1316686 4 STUD,GAS SPRING,A90007 FOR FB22-160

41 1316694 2 CLIP,GAS SPRING,A9036 FOR FB22-160

42 0028223 BRACKET,L/CMPT DR,HANDLE

43 1943695 3 SCREW,10-16X3/4,AB,PH1,PAN HD,BLK ZN

44 0001713 AR SEAL,RUBBER PUSH ON,75001611

45 0045336 2 KIT,SLACK ADJ,HALDEX

46 0001495 2 LINKAGE ASSY,LUGG DR,LWR LINK,B4/Q4/W4

47 2028330 2 CAPSCREW,HEX HD,3/8-24 X 1,GR5,YEL ZN 

48 1980861 2 SPRING,GAS,200LBF,LG11.81TO19.69,SMALL 

49 0005364 AR SEALANT,SIKAFLEX,221 BLACK,INDUSTRIAL 

50 3840808 8 NUT,LOCK,HEX,1/4-20,ZN3,CENTER LOCK

189
To order, contact your Blue Bird Authorized Dealer

PageSet Number440
To order parts call 478.825.0330 x136



441
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
PANTOGRAPH

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005338

1 0043653 COVER,ELECT LOCK OPENING,L/CMPT DR, H4RE

2 0044152 BRACKET ASSY,MOUNTING ELECT LOCK, H4RE

3 2271914 ACTUATOR,ELECTRICAL,ENTRANCE DOOR LOCK

4 0043898 ROD,ATTCH,KEY LOCK,ELECTRIC LOCK, H4RE KEY LOCK, ELECTRIC LOCK

5 0043915 ROD,ATTACH,SOLENOID,ELECTRIC LOCK, H4RE

6 0045663 KIT,LOCK,SIDE COMPARTMENTS, H4RE

7 1989748 3 CLIP,ROD END

8 1978840 2 ROD,PLUNGER,ELECTRIC LOCK, W4RE

9 0971978 2 NUT,HEX HD,5/16,YELLOW DICHROMATE

10 0043894 BRACKET,MOUNTING,ELECTRIC LOCK SLIDE, 

11 0028228 NUT,COUPLING,ZINC,5/16-24

190
To order, contact your Blue Bird Authorized Dealer

PageSet Number442
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOOR
PANTOGRAPH

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005338

12 0385484 2 BUSHING,NYLON,.437 HEYCO

13 2000511 6 SCREW,10-16 X 1/2,AB,PH1,TRUSS HD,

14 1801067 4 SCREW,8-18 X 3/4,PH1,PAN HD,BLKZN,S/DRILL

190
To order, contact your Blue Bird Authorized Dealer

PageSet Number 443
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOORS AND EXTERIOR SIDE PANELS

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005334

1 0039480 PANEL,DOOR,ENGINE ACCESS,RH REAR, H4RE

2 0039491 PANEL ASSY,DOOR,BATTERY CMPT, H4RE

3 0039494 COVER,WHEEL WELL,RH REAR, H4RE

4 0039489 PANEL ASSY,DOOR,L/CMPT,RH REAR, H4RE

5 0039490 PANEL ASSY,DOOR,L/CMPT,CENTER,LH/RH, 

6 0039488 PANEL ASSY,DOOR,L/CMPT,RH/LH, H4RE

7 0039493 COVER,WHEEL WELL,RH FRT, H4RE

8 0045295 PANEL ASSY,DOOR,L/CMPT,LH FRT

9 0039495 COVER,WHEEL WELL,LH FRT, H4RE

10 0039496 COVER,WHEEL WELL,LH REAR,H4RE

11 0052860 PANEL ASSY,DOOR,OIL COOLER,H4RE

12 0039481 PANEL,DOOR,ENGINE ACCESS,LH REAR, H4RE

191
To order, contact your Blue Bird Authorized Dealer

PageSet Number444
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DOORS AND EXTERIOR SIDE PANELS

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005334

191
To order, contact your Blue Bird Authorized Dealer

PageSet Number 445
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DRIVER

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005333

1 0041541 COMPARTMENT ASSY,L/CMPT,DRV AREA, H4RE

2 1692664 13 CAPSCREW, HEX FLG, 1/4-20 X .75, GR5, YEL 

3 2001170 13 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

4 2001337 13 NUT,HEX HD,1/4-20,ZINC

5 1094275 7 SCREW,1/4-14X3/4,HEX HD,SELFDRILL,

6 0019061 14 SCREW,10-32 X 1/2, F, PH1, PAN HD, BLACK 

7 0042478 COVER,ACCESS,STEERING GEAR, H4RE

8 6097364 KIT,BOT,W/S WASH,5 QT W/REMOTE FILL 98 

9 1610443 2 CAPSCREW,HEX FLG,5/16-18X .75,GR5,TYP F,

10 2001188 2 LOCK WASHER, SPLIT RING, 5/16, MED, YEL ZN

11 2001410 2 NUT,HEX HD,5/16-18,YEL ZN DICH"

192
To order, contact your Blue Bird Authorized Dealer

PageSet Number446
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
DRIVER

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005333

12 0042651 BRACKET,MOUNTING,REMOTE FILL,W/S WASH,

192
To order, contact your Blue Bird Authorized Dealer

PageSet Number 447
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005340

193
To order, contact your Blue Bird Authorized Dealer

PageSet Number448
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005340

1 0046901 2 TUBE ASSY,LONGITUDINAL,OUTBOARD,LOWER,

2 0046256 2 TUBE ASSY,LONGITUDINAL,CENTER,LOWER,

3 0034917 10 BRACKET,CLAMP,LUGGAGE COMP,BOTTOM

4 0048422 4 BRACKET,MTG,FUEL TANK STRAP,FLOOR

5 0038589 BULKHEAD ASSY,LUGGAGE COMPT,IFS,REAR, 

6 0030538 BULKHEAD ASSY,LUGGAGE COMPARTMENT

7 0038607 BULKHEAD ASSY,FINAL,LUGGAGE COMPT,IFS,

8 0045405 4 TUBE,STEEL,1.50 X 1.50 X 52.32 X .083 THK

9 0045546 8 TUBE ASSY,SUPPORTLOCK,FLOOR,OUTSIDE 

10 0048088 4 TUBE ASSY,SUPPORTLOCK,FLOOR,CENTER,BAY

11 0045551 4 TUBE ASSY,SUPPORTLOCK,FLOOR,OUTSIDE

12 0036339 4 PLATE,RIVET,LUGGAGE BAY TUBE, H4RE

13 0052395 BRACKET ASSY,MTG,RH,SUSP TO BULKHEAD,RR

14 0052394 BRACKET ASSY,MTG,LH,SUSP TO BULKHEAD,RR

15 0043434 ADHESIVE,BETAMATE 7177,600ML

17 1854397 AR RIVET,BLIND,.25 DIA,.38 GRIP

18 0053556 2 BULKHEAD ASSY,LUGGAGE CMPT,W/O PNL,

193
To order, contact your Blue Bird Authorized Dealer

PageSet Number 449
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
INSTALLATION
FRAME TO BAY

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005339

1 0037043 PANEL,FRAME RAIL BAFFLE,LOWER NO 1, H4RE

2 0039167 PANEL,FRAME RAIL BAFFLE,LOWER NO 2, H4RE

3 0039168 PANEL,FRAME RAIL BAFFLE,LOWER NO 3, H4RE

4 0037259 PANEL,FRAME RAIL BAFFLE,LOWER NO 4, H4RE

5 0039300 PANEL,CORRUGATED FLOOR,FRONT

194
To order, contact your Blue Bird Authorized Dealer

PageSet Number450
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE
INSTALLATION
FRAME TO BAY

Service Parts Catalog

Key PartNumber Qty Description Comment

450 Compartments
Page Set CW0005339

6 0053032 PANEL,CORRUGATED,BAY 1,REAR,38 H4RE

7 0035404 2 PANEL,CORR FLOOR,.047X24.26X88.61

10 0043434 ADHESIVE,BETAMATE 7177,600ML

11 0052723 CROSSMEMBER ASSY,UPPER TORQUE ROD,

12 1854397 RIVET,BLIND,.25 DIA,.38 GRIP

13 0053029 PANEL,CORRUGATED,BAY 2,REAR,H4RE

14 0044744 PANEL,CORRUGATED FLOOR,HLDG TK CMPT,RR,

15 0038395 BRACKET ASSY,MTG,SUSP TO BULKHEAD,RR,

16 1003078 4 CAPSCREW,HEX HD,1/2-13 X 3,GR 8,YEL ZN 

17 1003045 12 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

18 0850800 4 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

19 0053030 PANEL,CORRUGATED,BAY 3,FRONT,H4RE

20 0053031 PANEL,CORRUGATED,BAY 3,REAR,H4RE

21 0803148 4 CAPSCREW,HEX HD,1/2-13 X 1 3/4,GR8,

22 0053709 2 BRACKET,MTG,FLOOR AT BULKHEAD,RH,H4RE

23 0053711 2 BRACKET,MTG,FLOOR AT BULKHEAD,LH,H4RE

24 0053712 2 BRACKET,MTG,FLOOR AT BULKHEAD,CTR,H4RE

194
To order, contact your Blue Bird Authorized Dealer

PageSet Number 451
To order parts call 478.825.0330 x136



Models: H4RE
ALARM, BURGLAR

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005503

195
To order, contact your Blue Bird Authorized Dealer

PageSet Number452
To order parts call 478.825.0330 x136



Models: H4RE
ALARM, BURGLAR

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005503

1 0058063 MODULE,ALARM,BGLR,KEYLESS ENTRY & KEYLESS, ENTRY AND SECURITY

2 2256733 14 SCREW,SM,PH,PN/HD,6-20 X 1/2,TYPE AB,A3R

3 2274686 2 SCREW,SM,PH,OVAL HD,10-16 X 1 3/16,AB,ZN3

4 0065430 BRACKET,MTG,BURGLAR,ALARM,LED,VALET

5 1801067 2 SCREW,8-18 X 3/4,PH1,PAN HD,BLKZN,S/DRILL

6 0065633 PANEL,BURGLAR,ALARM,PLYWOOD,1/2

7 3802949 DIODE,IN5400,3 AMP

8 2007409 11 TERMINAL,BUTT CONN,14-16GA,INSULATED

9 3846896 15 CONNECTOR,BUTT,SEAMLESS,INSULATED,18

10 2268423 19 TERMINAL,SMALL,CLOSED END CONN

11 3846870 2 CONNECTOR,BUTT,SEAMLESS,INSULATED,10

12 0036507 2 TERMINAL,BUTT CONN,14-16GA,INSL,HEAT 

195
To order, contact your Blue Bird Authorized Dealer

PageSet Number 453
To order parts call 478.825.0330 x136



Models: H4RE
AUX AIR COMPRESSORS

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005501

1 0069322 COMPRESSOR,AIR,110V AUX,45H4RE

2 0069323 COMPRESSOR,AIR,12VDC,45H4RE

3 0073095 BASE,MTG,COMPRESSORS,FRT CMPT,45H4RE

4 0009911 ELBOW,90 DEG,MALE1869X6X6-Z,.38MPT 

5 0009914 ELBOW,90 DEG,MALE1869X6-Z,.25MPT X .38T"

6 0992305 PLUG,PIPE,1/8,HEX SOCKET

7 0563916 3 SCREW,8-32 X 1/2,PH1,RD HD,YEL ZN DICH

8 0616037 4 CAPSCREW,HEX HD,5/16-18X1 1/2,GR5,

9 2001188 4 LOCK WASHER, SPLIT RING, 5/16, MED, YEL ZN

10 1142603 4 NUT,HEX HD,5/16-18,GR 8,YELLOW 

11 0075853 KIT,INSULATION,FRT CMPT,45H4RE

12 0073156 4 SPRING,AIR,MINI SLEEVE,1.5H,

13 0073157 4 VALVE,AIR,INFLATION,THIN SLEEVE,1/8NPTF 

14 2001220 4 LOCKWASHER,SPLIT RING, 5/8 ,LHT,YEL ZN 

196
To order, contact your Blue Bird Authorized Dealer

PageSet Number454
To order parts call 478.825.0330 x136



Models: H4RE
AUX AIR COMPRESSORS

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005501

15 0939827 4 NUT, HEX HD, 5/8-11, GR 8, LOCK, CADMIUM 

16 0075557 PANEL,CLOSEOUT,SHELF,FRT CMPT,45H4RE

17 0527275 7 SCREW,10-16 X 3/8,AB,PH1,PAN,YEL ZINC

18 0054290 AR ADHESIVE,SIKA-FLEX 252,20OZ. SAUSAGE,BLK

19 1613611 CONNECTOR,2CIRC,M,280 SERIES,METRI-PACK

20 1754357 2 TERMINAL,PIN,12-14 GA,280 SERIES,METRI-

21 1154582 2 SEAL,WIRE,CBL/DIA.111-.137,GY,W/PACK,PACK

22 1613645 LOCK,SEAL,SECD,2CIR,280 SERIES,METRI-

23 0083030 4 TUBING,TEFLON,PFA,HIGH TEMP,3/8”OD

196
To order, contact your Blue Bird Authorized Dealer

PageSet Number 455
To order parts call 478.825.0330 x136



Models: H4RE
AUX AIR COMPRESSORS
KIT, AIR ACCESSORY SYSTEM

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005502

197
To order, contact your Blue Bird Authorized Dealer

PageSet Number456
To order parts call 478.825.0330 x136



Models: H4RE
AUX AIR COMPRESSORS
KIT, AIR ACCESSORY SYSTEM

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005502

1 0069327 VALVE,AIR,NORGREN,N61,ACCSRY 

2 0069324 MANIFOLD,AIR,2 STATION,V61,ACCSRY,45H4RE

3 0069325 FILTER,AIR,NORGREN,45H4RE

4 0069326 BRACKET,MTG,AIR FILTER,ACCSRY,F73,45H4RE

5 0069322 COMPRESSOR,AIR,110V AUX,45H4RE

6 0069323 COMPRESSOR,AIR,12VDC,45H4RE

7 0071413 REGULATOR,AIR,ACCESSORY AIR 

8 0071414 NUT,SPECIAL,MTG,FOR 0071413

197
To order, contact your Blue Bird Authorized Dealer

PageSet Number 457
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR ASSY, 12KW, POWER TECH

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005495

1 0038161 GENERATOR,12 KW,POWER TECH,QUIET BOX,

2 1024843 2 FITTING,ELBOW,90DEG,1/4MPT X 3/8 37 DEG 

3 3889417 2 HOSE ASSY,FUEL LINE,FEM SWIV X .312 ID X 

4 0948141 6 CLAMP,LOOP,1.312

5 2249357 TAPE,ELECTRICAL MARKING RED

6 2249365 TAPE,ELECTRICAL MARKING,YELLOW

7 0599704 TIE, CABLE, NYLON

198
To order, contact your Blue Bird Authorized Dealer

PageSet Number458
To order parts call 478.825.0330 x136



459
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR EXHAUST, FRONT

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005496

1 0041501 PIPE,EXH,GEN,SLIP,TO MUFFLER,H4RE

2 3928801 PIPE,CONN,EXHAUST,GEN,2.25OD FEM,90WB,

3 0041500 PIPE,EXH,GEN,FRT,H4RE

4 6096119 PIPE,CONNECTOR,EXHAUST,AQUA-HOT,1998 

5 0041503 PIPE,EXH,FLEX,1.25 BIIP X 15.80 LONG,H4RE

6 2248672 FITTING,UNION,PIPE,1 1/4,BLK IRON

7 1862564 ELBOW,STREET,1 1/4 PIPE,BLK IRON

8 6078521 NIPPLE,PIPE,1-1/4 X 3 LONG,BIP

9 3734704 3 CLAMP,MUFFLER,2 1/4IN

199
To order, contact your Blue Bird Authorized Dealer

PageSet Number460
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR EXHAUST, FRONT

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005496

11 0043195 BRACKET,MTB,CLAMP,EXH,2 IN,GEN,FRT,LH,

12 0043197 BRACKET,MTG,CLAMP,EXH,2 IN,GEN,FRT,RH,

NI 2260834 4 CAPSCREW,HEX,3/8-16 X 1,GR 5,ZN3

NI 3748688 4 WASHER,FLAT,TYPE B,REGULAR,3/8,304 SS

NI 3840923 4 WASHER,LOCK,HELICAL SPRING,3/8,ZN3

199
To order, contact your Blue Bird Authorized Dealer

PageSet Number 461
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR EXHAUST, REAR

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005498

1 0041931 PIPE,EXH,GEN,TRANSITION TO 

2 0041929 PIPE,EXH,GEN,2.0 OD,48 SECTION,H4RE

3 0041930 PIPE,EXH,GEN,ELBOW,TAILPIPE,H4RE

4 0042966 SHIELD,HEAT,EXH,GEN,L/CMPT,FRONT,H4RE

5 0042967 SHIELD,HEAT,EXH,GEN,L/CMPT,REAR,H4RE

6 0042896 3 BRACKET,MTG,CLAMP,EXH,2 IN,GEN,REAR,H4RE

7 3732930 4 CLAMP,MUFFLER,2IN

8 0047778 BRACKET,MTG,CLAMP,EXH,2IN,GEN,SUSP,H4RE

NI 3893773 6 SCREW,T EKS/3, HEX, WASHER HD, 1/4-14 X 1,

NI 3840402 4 SCREW,SM,HEX,5/16-18 X 1,TYPE D,ZN3

200
To order, contact your Blue Bird Authorized Dealer

PageSet Number462
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR EXHAUST, REAR

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005498

NI 3804101 3 SCREW,SM,PH,PN/HD,10-16 X 1/2,TYPE B,ZN3

200
To order, contact your Blue Bird Authorized Dealer

PageSet Number 463
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR EXHAUST, SUSPENSION

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005497

201
To order, contact your Blue Bird Authorized Dealer

PageSet Number464
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR EXHAUST, SUSPENSION

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005497

1 0041932 PIPE,EXH,GEN,TRANSITION FROM MUFFLER,

2 0042731 BRACKET,MTG,CLAMP,EXH,MUFFLER,REAR,H4RE

3 3732930 CLAMP,MUFFLER,2IN

4 0038354 PIPE,EXH,GEN,MUFFLER REPLACEMENT,H4RE

5 0042732 BRACKET,MTG,CLAMP,EXH,MUFFLER,FRONT,

6 3734704 CLAMP,MUFFLER,2 1/4IN

NI 2260834 4 CAPSCREW,HEX,3/8-16 X 1,GR 5,ZN3

NI 2260677 4 NUT,HEX,3/8-16,ZN3

NI 3748688 8 WASHER,FLAT,TYPE B,REGULAR,3/8,304 SS

NI 3840923 4 WASHER,LOCK,HELICAL SPRING,3/8,ZN3

201
To order, contact your Blue Bird Authorized Dealer

PageSet Number 465
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
EIGHT OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005514

202
To order, contact your Blue Bird Authorized Dealer

PageSet Number466
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
EIGHT OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005514

13 0080099 BLOWER,RADIATOR,ASSEMBLY, 45H4RE

25 0069058 PANEL,ELEC,INVERTER,VANNER,24V,3600W,

26 0071467 FUSE,HOLDER,W/FUSE,200 AMP,INVERTER, 

37 2000776 12 SCREW,MACH, 10-32 X 3/4,PH1,RD HD,

38 3893757 14 SCREW,TEKS/3,PH,PN/HD,NO 10-24 X 3/4,ZN3

44 0080045 16 GROMMET,VIBRATION,DAMPENING, 45H4RE

54 0080060 PANEL,CLOSEOUT,INVERTER,PRIMARY,

55 0080061 PANEL,CLOSEOUT,INVERTER,SECONDARY,

202
To order, contact your Blue Bird Authorized Dealer

PageSet Number 467
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
FIVE OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005511

203
To order, contact your Blue Bird Authorized Dealer

PageSet Number468
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
FIVE OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005511

10 0080452 2 SPACER,RUBBER,RADIATOR,SHROUD,GEN, 

11 0080032 SHROUD,RADIATOR,DIVERTER,GEN,ASSY, 

16 0080536 AR HOSE,COOLANT,RADIATOR,GENERATOR, 

31 3840402 14 SCREW,SM,HEX,5/16-18 X 1,TYPE D,ZN3

36 3758455 14 SCREW,SM,PH,RND HD,1/4X1 1/2,TYP A,

40 2001170 54 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

43 3805157 54 WASHER,FLAT,TYPE A,NARROW,1/4,304 SS

203
To order, contact your Blue Bird Authorized Dealer

PageSet Number 469
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
FOUR OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005510

1 0080018 BRACKET,BLOWER,RADIATOR,R/H,GEN, 45H4RE

2 0080019 BRACKET,BLOWER,RADIATOR,L/H,GEN, 45H4RE

4 0080029 SHROUD,BLOWER,RADIATOR,GEN, 45H4RE

5 0080022 2 STRAP,BLOWER,BOOT,RADIATOR,BLWR SID A,

6 0080026 2 STRAP,BLOWER,BOOT,RADIATOR,BLWR SID B,

13 0080099 BLOWER,RADIATOR,ASSEMBLY, 45H4RE

34 1409788 30 SCREW, 1/4-20 X 3/4, D, HEX HD, YEL ZN DICH

36 3758455 14 SCREW,SM,PH,RND HD,1/4X1 1/2,TYP A,

40 2001170 54 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

43 3805157 54 WASHER,FLAT,TYPE A,NARROW,1/4,304 SS

204
To order, contact your Blue Bird Authorized Dealer

PageSet Number470
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
FOUR OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005510

51 0054290 ADHESIVE,SIKA-FLEX 252,20OZ. SAUSAGE,BLK

204
To order, contact your Blue Bird Authorized Dealer

PageSet Number 471
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
NINE OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005515

205
To order, contact your Blue Bird Authorized Dealer

PageSet Number472
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
NINE OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005515

12 0080034 GRILLE,SHROUD,RADIATOR,GEN, 45H4RE

26 0071467 FUSE,HOLDER,W/FUSE,200 AMP,INVERTER, 

27 0080481 BRACKET,MOUNTING,HYDAULIC LEVEL JACK 

28 0073399 KIT,STABILIZER,HYDRAULIC,QE2-45

30 2260834 4 CAPSCREW,HEX,3/8-16 X 1,GR 5,ZN3

36 3758455 14 SCREW,SM,PH,RND HD,1/4X1 1/2,TYP A,

40 2001170 54 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

41 1078922 4 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

43 3805157 54 WASHER,FLAT,TYPE A,NARROW,1/4,304 SS

54 0080060 PANEL,CLOSEOUT,INVERTER,PRIMARY,

55 0080061 PANEL,CLOSEOUT,INVERTER,SECONDARY,

205
To order, contact your Blue Bird Authorized Dealer

PageSet Number 473
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
ONE OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005507

1 0080018 BRACKET,BLOWER,RADIATOR,R/H,GEN, 45H4RE

2 0080019 BRACKET,BLOWER,RADIATOR,L/H,GEN, 45H4RE

3 0080020 RADIATOR,BLOWER,BOOT,GEN, 45H4RE

9 0080324 BRACKET,MOUNTING,BOOSTER PUMP,

11 0080032 SHROUD,RADIATOR,DIVERTER,GEN,ASSY, 

13 0080099 BLOWER,RADIATOR,ASSEMBLY, 45H4RE

22 0080064 DUCT,EXHAUST,INVERTER, 45H4RE

23 0080062 DUCT,EXHAUST,CAP,INVERTER, 45H4RE

206
To order, contact your Blue Bird Authorized Dealer

PageSet Number474
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
ONE OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005507

24 0080063 FAN,EXHAUST,INVERTER, 45H4RE

38 3893757 14 SCREW,TEKS/3,PH,PN/HD,NO 10-24 X 3/4,ZN3

39 3783487 3 SCREW,SM,PH,PN/HD,10-16 X 5/8,TYPE AB,A3R

44 0080045 16 GROMMET,VIBRATION,DAMPENING, 45H4RE

47 1489434 AR TRIM,VINYL,BLACK,DOUBLE LIP

48 0080558 KIT,FILM,VIBRATION,DAMPENING, 45H4RE

49 1362292 14 TAPE,FOAM,3/16X3/4,CLSD CELL,NEOPRENE 

206
To order, contact your Blue Bird Authorized Dealer

PageSet Number 475
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
SEVEN OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005513

22 0080064 DUCT,EXHAUST,INVERTER, 45H4RE

25 0069058 PANEL,ELEC,INVERTER,VANNER,24V,3600W,

29 0882811 CAPSCREW,HEX HD,3/8-16X2 1/2,GR5,YEL 

31 3840402 14 SCREW,SM,HEX,5/16-18 X 1,TYPE D,ZN3

32 0956789 4 CAPSCREW,HEX HD,1/4-20X1.50,GR8,BLACK 

33 0870477 4 CAPSCREW,HEX HD,1/4-20 X 1,GR 8,YEL ZN 

42 1467000 8 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

53 3983871 FOAM,POLYURETHANE,TRIPLE EXPAND,12 OZ 

207
To order, contact your Blue Bird Authorized Dealer

PageSet Number476
To order parts call 478.825.0330 x136



477
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
SIX OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005512

208
To order, contact your Blue Bird Authorized Dealer

PageSet Number478
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
SIX OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005512

9 0080324 BRACKET,MOUNTING,BOOSTER PUMP,

11 0080032 SHROUD,RADIATOR,DIVERTER,GEN,ASSY, 

12 0080034 GRILLE,SHROUD,RADIATOR,GEN, 45H4RE

14 0080524 RADIATOR,GENERATOR,FOR 20 KW 

15 0075968 PUMP,WATER,CIRCULATING,HOT,1/40HP,115V

16 0080536 AR HOSE,COOLANT,RADIATOR,GENERATOR, 

31 3840402 14 SCREW,SM,HEX,5/16-18 X 1,TYPE D,ZN3

46 0016749 4 CLAMP,CONSTANT TORQUE, 1 1/16 X 2.00, 

53 3983871 FOAM,POLYURETHANE,TRIPLE EXPAND,12 OZ 

208
To order, contact your Blue Bird Authorized Dealer

PageSet Number 479
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
THREE OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005509

3 0080020 RADIATOR,BLOWER,BOOT,GEN, 45H4RE

4 0080029 SHROUD,BLOWER,RADIATOR,GEN, 45H4RE

7 0080436 2 STRAP,BLOWER,BOOT,RADIATOR,SHRD SID A,

8 0080438 2 STRAP,BLOWER,BOOT,RADIATOR,SHRD SID B,

11 0080032 SHROUD,RADIATOR,DIVERTER,GEN,ASSY, 

14 0080524 RADIATOR,GENERATOR,FOR 20 KW 

34 1409788 30 SCREW, 1/4-20 X 3/4, D, HEX HD, YEL ZN DICH

209
To order, contact your Blue Bird Authorized Dealer

PageSet Number480
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
THREE OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005509

35 3848272 16 CAPSCREW, HEX, 1/4 - 20 X 3/4, 304 SS

40 2001170 54 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

43 3805157 54 WASHER,FLAT,TYPE A,NARROW,1/4,304 SS

47 1489434 AR TRIM,VINYL,BLACK,DOUBLE LIP

209
To order, contact your Blue Bird Authorized Dealer

PageSet Number 481
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
TWO OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005508

9 0080324 BRACKET,MOUNTING,BOOSTER PUMP,

11 0080032 SHROUD,RADIATOR,DIVERTER,GEN,ASSY, 

14 0080524 RADIATOR,GENERATOR,FOR 20 KW 

15 0075968 PUMP,WATER,CIRCULATING,HOT,1/40HP,115V

16 0080536 AR HOSE,COOLANT,RADIATOR,GENERATOR, 

17 0080526 2 FITTING,STEEL,1 MPT TO 1.25 ID HOSE, 

210
To order, contact your Blue Bird Authorized Dealer

PageSet Number482
To order parts call 478.825.0330 x136



Models: H4RE
GENERATOR RAIDATOR
INVERTER INSTALLATION
TWO OF 9

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005508

18 0080529 2 FITTING,STEEL,NIPPLE .75 MPT FULL 1.38 L., 

19 0080531 FITTING,STEEL,REDUCING ELBOW 1 FPT-.75 

20 0080532 FITTING,STEEL,STRT REDUCER, 1 FPT-.75 FPT,

35 3848272 16 CAPSCREW, HEX, 1/4 - 20 X 3/4, 304 SS

40 2001170 54 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

43 3805157 54 WASHER,FLAT,TYPE A,NARROW,1/4,304 SS

45 9004701 TO,CLAMP,HOSE,CONSTANT TORQUE #CT

46 0016749 4 CLAMP,CONSTANT TORQUE, 1 1/16 X 2.00, 

49 1362292 14 TAPE,FOAM,3/16X3/4,CLSD CELL,NEOPRENE 

210
To order, contact your Blue Bird Authorized Dealer

PageSet Number 483
To order parts call 478.825.0330 x136



Models: A3FE, B4RE, C1FE, C3FE, C4RE, CSEV, CSFE, CSRE, H4RE, L3RE, L4RE, M4RE, Q4RE, QBEV,
QBRE, W4RE, WLWB
GROMMET CHART

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005630

2003150 GROMMET,CHASSIS,COWL WIRING .16 ID

1619477 GROMMET,RUBBER,.25 ID X .38 OD

2003168 GROMMET,RUBBER .31 ID

0890566 GROMMET,RUBBER,ATLANTIC INDIA,NO 2758 .38 ID

2003218 GROMMET,RUBBER,3/8 ID .38 ID

2003226 GROMMET,RUBBER,W/S WIPER .44 ID

1508613 GROMMET,RUBBER,ATLANTIC INDIA #2426 .50 ID

2003192 GROMMET,RUBBER,FC .75 ID

2003234 GROMMET,RUBBER,CHASSIS COWL WIRES,3/4 

1894187 GROMMET,RUBBER,.75 ID W/1.00 X .09 

2003200 GROMMET,RUBBER,1 IN. ID

2003184 GROMMET,RUBBER,HEATER PANEL,1-1/4 IN. ID

1610450 GROMMET,RUBBER,1.38 ID X 1.718 OD

1652379 GROMMET,RUBBER,1.25 ID W/1.50 X .25 

0421792 GROMMET,1 3/4 X 1/16 X 1 1/2

2003176 GROMMET,HEATER HOSE,1 1/2IN ID

0026853 GROMMET,RUBBER,2.125 I.D.

0053652 GROMMET,RUBBER,1/4IDX.0625WALL"

0063731 GROMMET,RUBBER,1.00 ID

0066468 GROMMET,RUBBER,13/32 ID,3/8 GW,5/8 GD

0112325 GROMMET,RUBBER,1.75ID W/2.00 X .25 

211
To order, contact your Blue Bird Authorized Dealer

PageSet Number484
To order parts call 478.825.0330 x136



485
To order parts call 478.825.0330 x136



Models: H4RE
LEVELING SYSTEM

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005504

1 0052586 LEVELING SYSTEM,QUADRA,QE2-38

2 0060857 2 BRACKET ASSY,MTG,REAR,LEVELING JACK, 

3 0060847 CHANNEL,REINF,REAR,LEVLING JACK, 3800 

4 0060839 CROSSMEMBER,REAR,LEVELING JACK, 3800 

5 0801928 12 CAPSCREW,HEX HD,7/16-14X1 1/2,GR8,

6 0997080 34 NUT,HEX HD,7/16-14,LOCKING,GR 8,CADMIUM

7 0997072 68 WASHER,FLAT,15/32 X 15/16 X 5/64,HDN,

212
To order, contact your Blue Bird Authorized Dealer

PageSet Number486
To order parts call 478.825.0330 x136



Models: H4RE
LEVELING SYSTEM

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005504

8 0801894 10 CAPSCREW,HEX HD,7/16-14 X 1,GR8,YEL ZN 

9 0822817 SCREW,3/8-16 X 1,F,HEX WASH HD,YEL ZN 

10 0564377 8 CAPSCREW,HEX HD,3/4-10X1.50,GR8,BLACK 

11 0933879 8 NUT,HEX HD,3/4-10,PRVLG TORQ,GR8,CAD 

12 0607036 16 WASHER,FLAT,13/16 X 1 3/8 X 7/64 ZP,HRD

13 0803239 16 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

14 0850800 16 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

15 2255461 32 WASHER,FLAT,TYPE A,NARROW,1/2,ZN3

16 1667773 2 CAPSCREW,HEX HD,1/4-20X1 1/4,GR5,YEL 

17 1686617 2 PLUSNUT,1/4-20,S25P280

18 1247709 2 WASHER,FLAT,17/64 ID X,5/8,YEL ZN DICH

19 2001105 8 WASHER,FLAT,13/64 X,1/2 X 3/64,YEL ZN DICH

20 0854430 12 CAPSCREW,HEX HD,7/16-14X1 3/8,GR8,

212
To order, contact your Blue Bird Authorized Dealer

PageSet Number 487
To order parts call 478.825.0330 x136



Models: H4RE
MUDFLAPS
FULL WIDTH

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005494

1 0045114 MUD FLAP,FULL WIDTH,31 X 20 X 92,RUBBER

2 0045115 PLATE,BACKING,REAR MUD FLAP, H4RE

3 0045116 2 PANEL,EXTENSION,REAR MUD FLAP, H4RE

4 0045117 2 ANGLE,MTG,REAR MUD FLAP, H4RE

5 0017608 ANGLE ASSY,FULL WIDTH MUDFLAP SUPT,

6 0610725 CAPSCREW,HEX HD,5/16-18X1 1/4,GR8,

7 2001048 WASHER,FLAT,11/32 X 11/16 X 1/16,YEL 

8 2001188 LOCK WASHER, SPLIT RING, 5/16, MED, YEL ZN

9 1480433 NUT, HEX HD,5/16-18, FLG PRVG TORQ, GR F, 

10 1447796 SCREW,5/16-18 X 1-1/4,C,HEX HD,YEL ZN

213
To order, contact your Blue Bird Authorized Dealer

PageSet Number488
To order parts call 478.825.0330 x136



489
To order parts call 478.825.0330 x136



Models: H4RE
PLUMBING FOR FRESH WATER

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005505

214
To order, contact your Blue Bird Authorized Dealer

PageSet Number490
To order parts call 478.825.0330 x136



Models: H4RE
PLUMBING FOR FRESH WATER

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005505

1 0038664 2 FAUCET,ITC,VENEZIA,97480CB W/POP-UP,

2 0072544 MANIFOLD,WATER,WASHING MACHINE,45H4RE

3 ASSEMBLY, PLUMBING, HOLDING TANK 

4 3807559 COUPLING,BRASS,1/4

5 6085120 2 INSERT,POLYETHYLENE TUBE, 1/4 OD,ICE-

6 CURRENTLY NOT USED

7 0028342 5 CONNECTOR,1/2 FPT X 5/8 COMPR,BRASS

8 6096416 13 INSERT,TUBE,1/2 I.D.,SS,WF440500OT

9 4460622 KONSTANT HOT,INSINKERATOR MODEL,GN-3 

10 0056833 KIT,KONSTANT HOT,BLACK,43153B

11 0038666 FAUCET,KIT,PRICE PFISTER,533-5CMB,

12 6083463 2 WASHER,FLAT,2.00 OD X 1.38 ID,ALUM,FAUCET

13 0033142 2 HOSE,SUPPLY,FAUCET,UNIVERSAL,1/2FPT,20

15 0056756 NIPPLE,HEX,NYLON,1/2 MPT X 1/2 MPT

16 0522516 TEE,STREET,0.50 PIPE,BRASS

17 6080907 CONNECTOR,1/2 MPT X 5/8 OD POLY TUBE

18 2008589 14 CLAMP,CABLE,L 16

19 3840451 14 SCREW,SM,PH,TH,10-16 X 3/4,TYPE AB,ZN3

20 0061473 VALVE ASSY,SHOWER,H4RE

21 3747862 2 CLAMP,HOSE,5/8IN

22 2255933 3ft HOSE,WATER PUMP,1/2IN

23 2216125 ADAPTER,BRASS,1/2 MPT X 1/2 BARB

214
To order, contact your Blue Bird Authorized Dealer

PageSet Number 491
To order parts call 478.825.0330 x136



Models: H4RE
PLUMBING FOR FRESH WATER
TANK INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005506

1 0075563 TANK ASSY,WATER,FRESH,130 GAL,FP-

215
To order, contact your Blue Bird Authorized Dealer

PageSet Number492
To order parts call 478.825.0330 x136



Models: H4RE
PLUMBING FOR FRESH WATER
TANK INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005506

2 0072073 MANIFOLD,ASSEMBLY,DISTR,F/W,45H4RE

3 0026765 ELBOW,PVC,DWV,45 DEG,2 HUB X HUB

4 0066243 3 PIPE,PVC,DWV,2.00 ID,3.63 LONG

5 0064795 SCREEN,ALUMINUM,6.00 X 6.00

6 0045349 ADAPTER,PVC,DWV,2 MPT X 2HUB

7 4485801 VALVE,DUMP 2IN PVC DIXIE PLUMBING

8 0045486 PUMP,FRESH WATER,5.3 GPM @65 PSI

9 0074318 2 CONNECTOR,BARBED,WYE,NYLON,1/2 X 1/2 X 

10 FILTER ASSY, F/W & CITY FILL, 45H4RE

11 0072615 REEL,HOSE,WATER,SHORELINE,45H4RE

12 6083232 VALVE,SOLENOID,CUTOFF,SPORLAN 

13 6096416 5 INSERT,TUBE,1/2 I.D.,SS,WF440500OT

14 2223618 2 STRAP,CONDUIT,1 1/4 ID,T&B NO1214

15 6080907 3 CONNECTOR,1/2 MPT X 5/8 OD POLY TUBE

16 3820693 2 BUSHING,3/4 X 1/2 PIPE,BRASS

17 3747862 20 CLAMP,HOSE,5/8IN

18 2186393 2 SCREW,SM,PH,PN/HD,1/4 X 3/4,TYPE AB,ZN3

19 2255933 23f HOSE,WATER PUMP,1/2IN

20 2216125 7 ADAPTER,BRASS,1/2 MPT X 1/2 BARB

21 6046833 3 ELBOW,1/2 MPT - 1/2 HOSE BARB, 70-TE-2088

22 3804820 2 CONNECTOR,1/2 FPT X 1/2 HOSE,BARB,BRASS

23 3884541 3 VALVE,SHUT OFF,WATER,1/2 FPT

24 0045459 3 TEE,BRANCH,MALE,5/8 OD COMPR X 1/2MPT

215
To order, contact your Blue Bird Authorized Dealer

PageSet Number 493
To order parts call 478.825.0330 x136



Models: H4RE
PLUMBING FOR FRESH WATER
TANK INSTALLATION

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005506

25 0056756 NIPPLE,HEX,NYLON,1/2 MPT X 1/2 MPT

26 6081301 4 SUPPORT,90 BEND,5/8 OD POLY TUBE,

27 6080923 3 TUBING,1/2 ID,WIRSBO HEPEX,180F X 100PSI

28 2233930 ELL,STREET,1/2 NPT BRASS NO3400X8

29 0075685 PANEL ASSY,C/O,HLDG TNK BAY,RD 

30 0028342 CONNECTOR,1/2 FPT X 5/8 COMPR,BRASS

31 0086293 24f CABLE,HEAT,120VAC,10 WATTS PER FOOT

32 0086294 KIT,CONNECTOR,HEAT CABLE

33 2211118 BOX,RECEPTACLE,WEATHERPROOF

34 6045496 RECEPTACLE,BRN/GFCI,20A,120VAC 

35 0087464 COVER,RECP,WEATHERPROFF,GFCI

36 3875416 2 CONNECTOR,CORD GRIP,ELEC,.5 HUB,.31-.43

37 1170083 24 CLAMP,LOOP,.375

38 0064622 RE MODULE,THERMOSTAT,LOW TEMP,40-80 DEG,

215
To order, contact your Blue Bird Authorized Dealer

PageSet Number494
To order parts call 478.825.0330 x136



495
To order parts call 478.825.0330 x136



Models: H4RE
PLUMBING, DRAINAGE

With: STD

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005499

1 3903697 2 TAILPIECE,PVC,DWV,FLANGED,SINK,KITCHEN,4

2 3796398 CONTINUOUS WASTE,CENTER OUTLET,21IN

3 0044117 2 ADAPTER,PVC,DWV,TRAP,1.5 SPIG X SJ

4 0045344 2 PIPE,PVC,DWV,1.5 ID X 20 FEET

5 0044059 5 ELBOW,PVC,DWV,90DEG,1.5HUB X HUB

6 0044104 4 TRAP,P,PVC,DWV,1.5 HUBXBUB,W/UNION JT

7 0043981 2 TEE,PVC,DWV,SANITARY,1.5 HUBXHUBXHUB

8 0043924 2 ELBOW,PVC,DWV,90 DEG,1.5HUB X HUB,LG 

9 4661302 COUPLING,FLEXIBLE PIPE,FERNCO,1-1/2 FP

10 0043942 5 ADAPTER,PVC,DWV,1.5 SPIG X FIPT

216
To order, contact your Blue Bird Authorized Dealer

PageSet Number496
To order parts call 478.825.0330 x136



Models: H4RE
PLUMBING, DRAINAGE

With: STD

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005499

11 6100226 PIPE ASSY,FLEXIBLE DRAIN,SLIDE-OUT, 98 LXI

12 0045341 3 BUSHING,PVC,DWV,FLUSH,SPIG,2 X 1-1/2

13 0044316 TEE,PVC,DWV,SANITARY,2 HUBXHUBXHUB

14 0045343 PIPE,PVC,DWV,2 ID X 20 FEET

15 3750676 2 STRAINER,SINK,KITCHEN,CORIAN,CHROME

16 0050383 TEE.PVC,DWV,SANITARY,REDU,2X1.5X1.5

17 0044153 8 ELBOW,PVC,DWV,45DEG,1.5HUB X HUB

18 0046071 2 VENT,ROOF,VAC-U-JET,STORM BEIGE,H4RE

19 0044072 3 COUPLING,PVC,DWV,1.5 HUB X HUB

20 0046978 PLUG,PVC,DWV,1.5 MIPT,H4RE

21 2221588 VENT,CHECK,NO 140

22 0026765 2 ELBOW,PVC,DWV,45 DEG,2 HUB X HUB

23 0050389 ELBOW,PVC,DWV,22.5DEG,2 HUB X HUB

24 0044402 2 ELBOW,PVC,DWV,90 DEG,2 HUB X HUB

25 0045349 2 ADAPTER,PVC,DWV,2 MPT X 2HUB

26 0044154 ELBOW,PVC,DWV,45DEG,ST,1.5HUB X SPIG

27 0045352 WYE,PVC,DWV,45 Y,2 HUBXHUBXHUB

28 0045351 WYE,PVC,DWV,45 Y,1.5 HUBXHUBXHUB

29 6037287 FITTING,ELBOW,WASTE ARM,PVC,1.5” X 20”LG

30 0036888 FLANGE,CLOSET,PVC,4X3,FLUSH,PIPE STOP

31 0038347 PIPE,PVC,DWV,3 ID X 20 FEET

32 0042893 ADAPTER,PVC,DWV,3 MPT X 3 HUB

33 4661294 COUPLING,FLEXIBLE PIPE,FERNCO, 3 FP

216
To order, contact your Blue Bird Authorized Dealer

PageSet Number 497
To order parts call 478.825.0330 x136



Models: H4RE
PLUMBING, DRAINAGE

With: STD

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005499

34 2199453 PIPE,ABS,3IN X 20FT,PIONEER BRAND

35 2198687 2 VALVE,DUMP,HOLDING TANK

36 6066344 ELBOW,ABS,3 INCH,DOUBLE ELL,NIBCO 5837

37 6082051 ADAPTER,BAYONET,DUMP VALVE,BPC66V29

38 2198703 CAP & CHAIN,ABS,DUMP VALVE,3 INCH

39 0045350 ADAPTER,PVC,DWV,1.5 MPT X 1.5 HUB

40 0044154 ELBOW,PVC,DWV,45DEG,ST,1.5HUB X SPIG

41 6050454 WASHER,SLIP,WASTE OUTLET,1 1/2 - 1 1/4, WB

42 6097166 DRAIN,SHOWER,ABS,1 1/2”,POLISHED BRASS,

43 6088249 CEMENT,PVC,OATEY RAIN OR SHINE,PINT

44 2016707 CEMENT,ABS

45 6098024 SEALER, PIPE THREAD, RECTOR SEAL, T PLUS 2

46 3765351 PRIMER,PVC

47 0048996 TANK ASSY,HLDG,75 GAL,FRT,FP-A,H4RE

48 0048998 TANK ASSY,HLDG,66 GAL,RR,FP-A,H4RE

216
To order, contact your Blue Bird Authorized Dealer

PageSet Number498
To order parts call 478.825.0330 x136



499
To order parts call 478.825.0330 x136



Models: H4RE
TANK, FRESH WATER

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005500

1 0042572 TANK,FRESH WATER,100 GAL,H4RE

2 0051508 FAUCET ASSY,F/W,O/S,H4RE

3 0049955 FILTER, ASSY,F/W,W/TANK FILL,H4RE

4 0049953 PUMP ASSY,FRESH WATER,H4RE

5 6080923 TUBING,1/2 ID,WIRSBO HEPEX,180F X 100PSI

6 2255933 HOSE,WATER PUMP,1/2IN

217
To order, contact your Blue Bird Authorized Dealer

PageSet Number500
To order parts call 478.825.0330 x136



Models: H4RE
TANK, FRESH WATER

Service Parts Catalog

Key PartNumber Qty Description Comment

460 Accessories
Page Set CW0005500

7 0045499 HOSE ASSY,PULSATION DAMPENER,F/W PUMP,

217
To order, contact your Blue Bird Authorized Dealer

PageSet Number 501
To order parts call 478.825.0330 x136



502
To order parts call 478.825.0330 x136


